@

OFFICE OF WATER PROGRAMS AT
SACRAMENTO STATE AND SAN
LUCAS COUNTY WATER DISTRICT

WATER SYSTEM IMPROVEMENTS

ENGINEERING REPORT
FEBRUARY 25, 2025

OFFICE OF WATER PROGRAMS AT SACRAMENTO STATE
6000 J ST
SACRAMENTO, CA 95819

SAN LUCAS COUNTY WATER DISTRICT
53365 MAIN ST
SAN LUCAS, CA 93954

MKN & ASSOCIATES, INC.
8405 N. FRESNO STREET, SUITE 120
FRESNO, CA 93720
559.500.4750



Office of Water Programs at Sacramento State and San Lucas County
Water District

Water System Improvements Engineering Report

February 2025

Office of Water Programs Staff San Lucas County Water District Board
Members

Randy Marx, PE — Research Engineer
Sheri Braden — President

Michael Cervantes — Vice President

[...]
be able to handle the additional flow from the water treatment plant, however this will need to be confirmed
during design.

A schematic of the proposed infrastructure necessary is included in Figure 2-1, below.




—

B

75, 3 SLCWD WASTEWATER
. \ TREATMENT PLANT

\
5
"\' -} \_" ". 5

‘ & N\

A\
AN

\\\

A !

. e 7@ ‘ .
i SEWERLIFT|g = = = y
- STATION

x\/ \
.
\",r
9,100 LF 4" PVC LIQUID BYPRODUCT
DISPOSAL FORCE MAIN

=

LEGEND:

SERVICE BOUNDARY
(E) 4"@ SEWER FORCE MAIN

(E) 6"@ PVC WATER MAIN EXISTING ATER TRANSMISSION MAIN,
CONTINUED TO SLCWD WATER DISTRIBUTION

(N) PROPOSED 4"@ FORCE SYSTEM (SHOWN OFFSET FOR CLARITY)
MAIN FOR LIQUID v/

BYPRODUCT DISPOSAL

(E) LIFT STATION ’ REPLACEMENT Fe/Mn AND
(E) WASTEWATER NEW RO OR IX WATER
TREATMENT PLANT j TREATMENT FACILITY

(E) WATER TREATMENT
FACILITY

(E) WELL

WELL #3 (ACTIVE)

- |

FIGURE

SAN LUCAS COUNTY WATER DISTRICT k&
2-1 MK

PROPOSED LIQUID BYPRODUCT DISPOSAL INFRASTRUCTURE 4105 . FRESNO ST SUTE 0

FRESNO, CA 93720 (559) 500-4750




mk

2.4  Anti Degradation Analysis

The following section provides a summary of the analysis performed to determine whether disposal of
treatment plant waste to the WWTP would comply with the State of California’s anti-degradation policy. This
analysis considers the two main treatment alternatives described in the Report — lon Exchange Treatment and
Reverse Osmosis Treatment.

The current flows and loads from the existing drinking water facility and to the WWTP are summarized in
Figures 2-2 and 2-3 below. It is noted that bottled water deliveries to residents of San Lucas indicated in Figure
2-2 would be discontinued upon implementation of a wellhead treatment system.




2023-005 San Lucas Non Nitrate (539541A)\300 Engineering\301 CAD\Plansets\4 G-004.dwg Layout Name: FIGURE 2-2 - Plotted by: Stefanos Word Date: 5/22/2024 - 3:50 PM

DWG: N:\Uni

WELL NO. 3

?

A A

A

MANGANESE DIOXIDE
FILTRATION SYSTEM

CHEMICAL FEED TABLE

CHEMICAL

CONCENTRATION

<A> SODIUM HYPOCHLORITE

12.5%

\

BACKWASH TO
PERCOLATION SUMP

&)

FLOW TABLE AND MASS BALANCE

FLOWSTREAM PRODUCT WATER
WELL DISCHARGE
(COMBINED)
FLOW, GPD 66,039 66,039
TDS, MG/L 1,321 1,321
NITRATE, MG/L 15 15
TDS, LBS/DAY 728 728
NITRATE, LBS/DAY 8 8

®)
v

DISTR. SYSTEM

FIGURE 2-2

8405 N. FRESNO ST, SUITE 120
FRESNO, CA 93720

(559) 500-4750

San Lucas County Water District
Liquid Waste Byproduct Disposal Evaluation — Non-Nitrate Work Plan

CURRENT WTP AND WWTP FLOWS AND LOADS

FIGURE

2-2




DISTRIBUTION DOMESTIC

WATER TREATMENT FACRITY ] SYSTEM @_> IRRIGATION

FIGURE 2-2

BOTTLED WATER L SAN LUCAS
DELIVERIES RESIDENTS

¢

COLLECTION SAN LUCAS SPRAY
SYSTEM WWTP FIELDS

®)
y

(@)
Y

FLOW TABLE AND MASS BALANCE

FLOWSTREAM
BOTTLED WATER WWTP WWTP DISCHARGE DOMESTIC
DELIVERIES INFLUENT (SPRAYFIELDS) IRRIGATION
FLOW, GPD 44 19,000 19,000 47,039
TDS, MGIL 400 1,525 1,525 1,321
NITRATE, MG/L - 15 15 15
TDS, LBS/DAY 0 242 242 519

San Lucas County Water District FIGURE

'E'BTSS,T\E' - - 2 6 Liquid Waste Byproduct Disposal Evaluation — Non-Nitrate Work Plan
d 2-3
CURRENT WTP AND WWTP FLOWS AND LOADS
8405 N. FRESNO ST, SUITE 120
FRESNO, CA 93720 (559) 500-4750




mk

2.4.1 Wellhead Treatment with lon Exchange

This alternative would produce waste streams in the form of liquid backwash from the manganese dioxide
filtration system, waste byproduct from the ion exchange system regeneration cycles, and waste associated
with daily flushing of the well. All three waste streams would be directed to the new waste equalization tank. It
is anticipated that roughly 2,820 gallons of backwash waste would be generated by the manganese dioxide
filtration system on a daily basis, with TDS and nitrate concentrations matching those of the source water. It is
conservatively assumed that approximately 1,000 gallons of wastewater would be produced during daily
flushing. lon exchange system regeneration cycles will be initiated to manage nitrate in the treated effluent.

Waste byproduct projections were previously prepared in the San Lucas County Water District — Feasibility
Study Peer Review — Nitrate Work Plan TM (MKN, 2023). It is anticipated that approximately 8.3- to 8.6-percent
of the total plant production will be generated as liquid waste byproduct (approximately 3,900 to 4,100 gallons)
following the regeneration cycle of one vessel. It is estimated that a single vessel will need to be regenerated
once every several hours, assuming daily average treatment system utilization rates ranging from
approximately 20 to 25 percent (average of 22 percent). Preliminary projections of waste byproduct water
quality indicate that the TDS would range between 20,000 to 40,000 mg/L using a 6 to 10 percent waste
byproduct solution for regeneration. Two double-contained 7,000-gallon waste equalization tanks (one active,
one standby) would be included to store the daily waste that would be produced by the ion exchange system.

The flows and loads from the proposed ion exchange treatment system and to the WWTP under future
estimated average daily demand conditions are presented in Figures 2-4 and 2-5 below.




2023-005 San Lucas Non Nitrate (539541A)\300 Engineering\301 CAD\Plansets\4 G-004.dwg Layout Name: FIGURE 2-4 - Plotted by: Stefanos Word Date: 5/22/2024 - 3:50 PM

DWG: N:

WELL NO. 3

A

A

CHEMICAL FEED TABLE

SAMPLING TABLE

CHEMICAL

CONCENTRATION

SODIUM HYPOCHLORITE

12.5%

SODIUM BISULFITE

20%

Q@&

SODIUM HYPOCHLORITE

12.5%

FLOWSTREAM
CONTACT TANK DISCHARGE IX SYSTEM PRODUCT WATER DISCHARGE | - Rl 0N SYSTEM
(1) pH
(2) TEMPERATURE )
pH (1) pH
SAMPLING (i) isgglgw}OR'NE (2) TEMPERATURE (2) TEMPERATURE 8; ?:MPER ATURE
PARAMETERS | ) (3) CONDUCTIVITY (3) CONDUCTIVITY

(5) CONDUCTIVITY

(3) FREE CHLORINE

MANGANESE DIOXIDE (6) OXIDATION REDUCTION (4)NITRATE (4)NITRATE
FILTRATION SYSTEM POTENTIAL
4]
2
_Q [ 7o
ﬁ \2)
S0 ¢
' P \3/ -
UPFLOW DECHLORINATION
CONTACT TANKS
ION EXCHANGE SYSTEM
Y \ 3w
3 DISTR. SYSTEM
FIGURE 2-5
5 HORIZONTAL CARTRIDGE
FILTERS
-
>
TREATMENT PLANT BYPRODUCT
STORAGE TANK
BYPRODUCT PUMP STATION ' @ >
N COLLECTION SYSTEM

FLOW TABLE AND MASS BALANCE

FLOWSTREAM COMBINED
WELL IX SYSTEM PRODUCT WATER BACKWASH BYPRODUCT BYPRODUCT TANK
INFLUENT DISCHARGE DIS DISCHARGE DISCHARGE
FLOW, GPD | 90,949 88,129 79,316 2,820 8,831 11,651
TDS, MG/L 1,321 1,321 1,321 1,321 40,000 30,638
NITRATE,
MGIL 15 8 8 15 15 11
TDS, LBS/DAY | 1,003 971 874 31 2,947 2,979
NITRATE,
LBS/DAY 11 6 5 0 1 1

FIGURE 2-5

8405 N. FRESNO ST, SUITE 120
FRESNO, CA 93720

(559) 500-4750

San Lucas County Water District
Liquid Waste Byproduct Disposal Evaluation — Non-Nitrate Work Plan

PROPOSED ION EXCHANGE TREATMENT PLANT AND WWTP
FLOWS AND LOADS

FIGURE

2-4




WATER TREATMENT FACKITY

FIGURE 2-4

WATER TREATMENT FACKTTY @_>

FIGURE 2-4

4>

DISTRIBUTION

SYSTEM

DOMESTIC
IRRIGATION

SAN LUCAS
RESIDENTS

'

COLLECTION

SYSTEM

T—

SAN LUCAS
WWTP

SPRAY

FLOW TABLE AND MASS BALANCE

®

@

©

FLOWSTREAM WWTP INFLUENT (COMBINED
OO N DiscraRGE | | BYPRODUCT DIscHARGE anD | B8 REINEIE | pomesTIC IRRIGATION

HOUSEHOLD WASTEWATER)
FLOW, GPD 11,651 34,451 34,451 44,865
TDS, MGIL 30,638 10,692 10,692 1,321
NITRATE, MG/L 1 10 10 8
TDS, LBS/DAY 2,979 3,074 3,074 495

NITRATE,

LBS/DAY ! 3 8 3

)
Y

FIELDS

mka

8405 N. FRESNO ST, SUITE 120
FRESNO, CA 93720

(559) 500-4750

San Lucas County Water District
Liquid Waste Byproduct Disposal Evaluation — Non-Nitrate Work Plan

PROPOSED ION EXCHANGE TREATMENT PLANT AND WWTP
FLOWS AND LOADS

FIGURE

2-5




mk

2.4.2 Wellhead Treatment with Reverse Osmosis

This alternative would produce waste streams in the form of liquid backwash from the manganese dioxide
filtration system, RO treatment system byproduct from the RO membranes, and waste associated with daily
flushing of the well. All three waste streams would be directed to the new waste equalization tank. It is
anticipated that roughly 2,820 gallons of backwash waste would be generated by the manganese dioxide
filtration system on a daily basis, with TDS and nitrate concentrations matching those of the source water. It is
conservatively assumed that approximately 1,000 gallons of wastewater would be produced during daily
flushing.

When operating the RO system in a two-stage configuration at 84 to 88 percent recovery (with approximately
30 percent of raw water being bypassed), it is anticipated that approximately 10.4 to 14 gpm of RO treatment
system byproduct will be produced while the membrane system is operating. Approximately 7,100 to 9,450
gallons per day of RO treatment system byproduct would be produced assuming average daily treatment
utilization rates ranging from 20 to 25 percent (average of 22 percent). When operating the RO system in a
three-stage configuration, it is anticipated that approximately 9 gpm of RO treatment system byproduct will be
produced (ie, overall recovery of 90 percent). This would result in approximately 5,900 gallons per day of RO
treatment system byproduct at future average daily demand conditions. Preliminary projections of the RO
treatment system byproduct water quality indicate that the TDS will range between 9,100 and 11,400 mg/L
(depending on system operating recovery).

The flows and loads from the proposed RO treatment system and to the San Lucas WWTP under future
estimated average daily demand conditions is presented in Figures 2-6 and 2-7 below.




>

"

WELL NO. 3

MANGANESE DIOXIDE
FILTRATION SYSTEM

Y

CHEMICAL FEED TABLE

&

UPFLOW DECHLORINATION
CONTACT TANKS

CHEMICAL CONCENTRATION
<‘\> SODIUM HYPOCHLORITE 12.5%
SODIUM BISULFITE 20%
@ THRESHOLD INHIBITOR 100%
@ SULFURIC ACID 93%
@ SODIUM HYPOCHLORITE 12.5%
<F> SODIUM HYDROXIDE 25%
/\ @ SODIUM HYPOCHLORITE 12.5%
| 2 ¢ 3) -
DECARBONATOR
Yy
HORIZONTAL CARTRIDGE _>
FILTERS
RO FEED RO TRAINS

PUMPS

Y
Y

C

P

TREATMENT PLANT BYPRODUCT

STORAGE TANK

FLOW TABLE AND MASS BALANCE

\

BYPRODUCT PUMP STATION

C

Y

DECARBONATOR BLOWERS

CLEARWELL
BYPASS/CHLORINE
CONTACT PIPE

(STANDBY)

SAMPLING TABLE

FLOWSTREAM
CONTACT TANK DISCHARGE
(1) pH
(2) TEMPERATURE
SAMPLING (3) FREE CHLORINE
PARAVETRs | (4) TURBIDITY
(5) CONDUCTIVITY
(6) OXIDATION REDUCTION
POTENTIAL
FLOWSTREAM
RO SYSTEMS
(1) pH
SAMPLING (2) TEMPERATURE
PARAMETERS | (3) CONDUGTIVITY
(4) NITRATE
FLOWSTREAM
PRODUCT WATER DISCHARGE
(1) pH
(2) TEMPERATURE
o EQXA“;"E-'T’\I‘E(;S (3) FREE CHLORINE
(4) CONDUCTIVITY
(4) NITRATE
FLOWSTREAM
FILTRATION SYSTEM
DISCHARGE
(1) pH
o EQ/Q",\;"E-'T'}‘E%S (2) TEMPERATURE
(3) FREE CHLORINE

B
)

Y

DISTR. SYSTEM

_»'

CLEARWELL

FIGURE 2-7

PRODUCT WATER PUMP STATION

FLOWSTREAM
RO SYSTEM RO SYSTEM | RO SYSTEM PRODUCT WATER BACKWASH COMBINED COMBINED
WELL INELUENT BYPASS PERMEATE DISCHARGE DISCHARGE CONCENTRATE BYPRODUCT TANK
(COMBINED) DISCHARGE DISCHARGE
FLOW, GPD 85,680 59,065 24,858 55,521 79,316 2,820 5,907 8,727
TDS, MGIL 1,321 1,321 1,321 - 396 1,321 11,286 8,066
NITRATE,
TRAT 15 15 15 2 8 15 107 72
TDS, LBS/DAY 944 651 274 - 262 31 556 587
NITRATE,
NRATe 11 7 3 1 5 0 5 5

P> COLLECTION SYSTEM

FIGURE 2-7

mka

8405 N. FRESNO ST, SUITE 120

FRESNO, CA 93720 (559) 500-4750

San Lucas County Water District

Liquid Waste Byproduct Disposal Evaluation — Non-Nitrate Work Plan

FLOWS AND LOADS

PROPOSED REVERSE OSMOSIS TREATMENT PLANT AND WWTP

FIGURE

2-6




DISTRIBUTION DOMESTIC

WATER TREATMENT FAGITTY > SYSTEM —>—@_> IRRIGATION

FIGURE 2-6

.| SANLUCAS
RESIDENTS

'

COLLECTION SAN LUCAS SPRAY

WATER TREATMENT FACITTY @—> SYSTEM @ > WWTP @ > FIELDS

FIGURE 2-6

FLOW TABLE AND MASS BALANCE

FLOWSTREAM WWT
COMBINED BYPRODUCT BYPRgIIJTJ'::I:I'UgngfAORNéBE"li% WWTP DISCHARGE DOMESTIC
TANK DISCHARGE (SPRAYFIELDS) IRRIGATION
HOUSEHOLD WASTEWATER)
FLOW, GPD 8,727 31,527 31,527 47,789
TDS, MGIL 8,066 2,594 2,504 396
NITRATE, MG/L 72 27 14 8
TDS, LBS/DAY 587 682 682 158
NITRATE,
LBS/DAY 5 7 4 3
San Lucas County Water District FIGURE
Liquid Waste Byproduct Disposal Evaluation — Non-Nitrate Work Plan
‘ PROPOSED REVERSE OSMOSIS TREATMENT PLANT AND WWTP 2-7
8405 N. FRESNO ST, SUITE 120 FLOWS AND LOADS
FRESNO, CA 93720 (559) 500-4750




mk

2.4.3 Impacts to Local Groundwater Quality

Referenced from a January 2022 RWQCB letter to SLCWD detailing permit violations, the “WWTP is located
on slightly sloping topography consisting of sandy silt soilds to a depth of 12 feet. Depth to groundwater is
estimated to be greater than 60 feet below ground surface. There are no groundwater wells at the site. The
Salinas River is located 1.5 miles southwest of the facility and flows in a northwesterly direction to the Pacific
Ocean.”

It is understood that groundwater is relatively shallow at the WWTP. Shallow groundwater in this area is
protected by a basin plan objective of 600 mg/L of Total Dissolved Solids (TDS). However, per the Department
of Water Resources Bulletin 118 for the Salinas Valley Basin, Upper Valley Subbasin, the local groundwater
is relatively poor and is impaired by high TDS concentrations. For example, Well 3 has historically produced
water with a TDS concentration ranging from 260 to 2,200 mg/L with an average of 1,313 mg/L, well above
the basin plan objective of 600 mg/L. Therefore, an alternate method of analyzing potential impacts to
groundwater is proposed by comparing existing conditions versus proposed conditions.

Table 2-1 provides a summary of the total loading of TDS and Nitrate to land within the community of San
Lucas as a result of domestic water production based on average day demands (ADD) of water, as presented
in Figures 2-2 through 2-7. That is, the loads presented below are a result of constituents found in the source
water and any treatment waste byproducts, exclusive of any domestic waste additions already sent to the
WWTP.




mk

Table 2-1: Land Application of Constituents within San Lucas!

Scenario TDS Load | NOs Load
Ib/d Ib/d
Current? 760 8.3
Reverse Osmosis 841 6.8
lon Exchange 4949 6.3

Notes:

1. Presents mass loadings at estimated future average daily demands.

2. Presents current mass loadings to WWTP based on conservative
assumptions of source water conditions.

It is additionally noted that loading of constituents in the current conditions is spread over a somewhat larger
area due to the presumed use of water for domestic irrigation. Table 2-2 presents a spatial analysis of the

constituent loading presented in Table 2-1.

Table 2-2: Spatial Loading Rates of Constituents within San Lucas?
TDS Load NO: Load
Scenario Ib/ac/d Ib/ac/d

Domestic Irrigation | Sprayfields | Domestic Irrigation | Sprayfields
Current 12 35 0.1 0.3
Reverse Osmosis 4 97 0.1 0.5
lon Exchange 11 643 0.1 0.5
Notes:
1. Presents mass loadings at estimated future average daily demands.

Based on the loading rates presented in Table 2-1, TDS and nitrate loading as a result of RO treatment of the
source water provides a nominal increase in loading rates to land. As indicated in Table 2-2, the nominal
increase in total loadin is redistributed to be applied on a smaller spatial area as a result of RO treatment. The
total loading rate of TDS is expected to increase by approximately 10% and nitrate to decrease by
approximately 18% following RO treatment. Nitrate loading is anticipated to be somewhat reduced due to
treatment through the anaerobic zones of the WWTP. Additionally, a portion of TDS and nitrate will be removed
by plant consumption on the cropped sprayfields which can partially mitigate the decrease in spatial loading
indicated in Table 2-2. Therefore, it is anticipated that impacts to groundwater will be nominal as compared to
current conditions following RO treatment.

Loading rates as a result of ion exchange treatment are substantially increased as compared to current
conditions. Therefore, it is anticipated that there will be significant permitting challenges to this approach in its
current concept and additional measures or offsite removal may need to be explored.

MKNASSOCIATES.US




mk

2.5 Costs

Table 2-3 and 2-4 below present opinions of probable capital and O&M costs associated with disposal to the
San Lucas WWTP, respectively. The costs presented herein are reflected in the capital and O&M costs